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| #./7{5 B Company information ‘\
TRIE % L7 R fh A FR A 7] SUNWODA Electronic Co.,Ltd.
R % KR A A A KU 2 SERatk 1tk 28 AB X. 2% DKX-9
ZHLENL # Floor 1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Consignor Yihe Road, Shilong Community, Shiyan Street, Bao'an District, Shenzhen City,
Guangdong Province, P.R. China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
TR E & ARl & FR/A Shenzhen Sunwoda Intelligence Technology Co.,Ltd
" YT 96 R X R E K Y XA R 339 2k — Tk [X Yuyongxing First
R AL Industrial Area,No.339,Changfeng Road,Changzhen Community,Yutang
Manufacturer District,Guangming District,Shenzhen
13823288548 xiangjing@sunwoda.com www.sunwoda.com
de VRN A3 e SR M R FT A ] Shenzhen Precise Testing Technology Co .,Ltd
@ﬁfg T s i K B R BUR T KB LR C X
est la
0755-23406061 gongming@ptl-global.com www.ptl-global.com
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Rechargeable Li-ion Polymer )
Name Brand
Battery
BE JE AT 5
"
Type HB522025EFW Original tested type ’
— T/ wx Bl ek B
1‘/]?%/.\ (V) 3.87 ﬁ'ilﬁbi 292mAh 1.13Wh
Nominal voltage Capacity/energy
o T 25 B A T A ) . e S Y :
Diderinti Rechargeable Li-polymer ; /
escription . Li content
single cell battery
& (keg) 0.00652 LN o o YRS 72 Black
Mass s Appearance plastic tilm shell
A5 B Test information
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ERERS | 59106026140 M H 2021-08-04 [
Original test report No. Date of test report =
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TR % 38.3 i UNITEDNATIONS "Recommendations on the ST/SG/AC.10/11/Rev.6/Rthe A
Test standard TRANSPORT OF DANGEROUS GOODS" Manual of nd.1
Tests and Criteria 38.3
T.1 BRI N T.2 \BEMR ~
Altitude simulation A Passed Thermal test At Passed
T.3 Frahill A T.4 Pl A
Vibration Al Passed Shock & Passed
T.5 MR FE B A T.6 HHE -~
External short circuit &¥ Passed Crush A Passed
T SERE N T.8 BRI A
Overcharge fri Passed Forced discharge &t Passed
38.3.3 (D / 38.3.3 (g) /
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i ST/SG/AC.10/11/Rev.6/Amend.1 38.3 bR o#E B K e tested samples meet the
Cor;zllusion requirements of test items of the UNITED NAT S "Recommendations on the
TRANSPORT OF DANGEROUS GOODS" anual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3
&1 /
Remark
%4 Signature 4 12 TH &5 % H #
BR 4 Title Issued date
B & TFEIW Vice chief engineer
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